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 Name：鐘 ○ ○ 

 Chart No.：416x31x2 

 Gender：Female 

 Age: 38 y/o 

 Occupation：none 

 Admission date：2014/09/12 
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 Left facial palsy with otalgia for 2 days. 
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 No underlying disease 

 Left facial palsy with otalgia for 2 days 

 Accompanied with left facial numbness & pain, left 
retroauricular swelling pain, and a small vesicle over left ear 
pinna 

 PE: left facial palsy, grade V to VI; one small vesicle over left 
ear pinna 

 Otoscopy: Bil. intact ear drums 
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 WBC: 8600, Hb: 11.5, PLT: 326K 

 BUN/Cr: 10/0.75; Na/K: 142/3.6  

 AST/ALT: 38/38 
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 Left facial palsy, suspect Bell’s palsy, r/o Ramsay-Hunt 
syndrome 
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 Decadron 5mg BID and Valaciclovir for 5 days (9/12-9/16) 
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Exclusion:  vesicular eruption of the 

auricle or tympanic membrane or a 

defined lesion of the CP angle or central 

nervous system by brain or temporal MRI.  

History of middle ear disease. 

Prednisolone:  (total 14 days) 

          Adult(>16 y/o)         Children 

         80mg/D x 4 day        1mg/kg/D 

         60mg/D x 2 day        Gradually↓ 

         40mg/D x 2 day      

         20mg/D x 2 day 

         10mg/D x 4 day 

Antiviral agents: 

Acyclovir: 1000-2400 mg/day x5 days 

Famciclovir: 750mg/day x7 days 
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Riga et al.:  Bell’s palsy is caused by 

microcirculatory failure of the vasa 

nervosum. 
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Antiviral therapy: oral famciclovir (750 mg/d) for 7 days. 

Steroid treatment: Methylprednisolone for 10 days, 64 mg/d x 4 days, 48 mg/d x 2 

days, 32 mg/d x 2 days, 16 mg/d x 2 days. 



17 



18 

Our study: Acyclovir 4000 mg per day (oral 800 mg five times a day) for 7 days. 

Lampee et al.:  The infused dosage of acyclovir for VZV is generally 15 mg/kg per 

day, a higher dosage is required for oral administration since only15–25% of the 

ingested dose is absorbed from the gastrointestinal tract.   

Murakami et al.: It was reported that intravenous acyclovir at 750 mg per day 

and oral acyclovir at 4000 mg per day were equally effective in VZV infection. 
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